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A - GORT
KB T Ltd FLAMEPROOFING
132 Saltley Road SERV[CES
Saltley A iy rasie & o Seiviose Lid
Birmingham
B7 4TH
Date 1210111 Certificate No. 50988
Fabric Cream Fabric Order No.

Length  0.25 metres

This is to cerity that we have carried sut an in-houss test on & sample of the supplied fabric datalied
above

The resulte from the test show s salisfactory PASS to BS 5867  Part 2°
Type 3. 2008 :
iTested according to EN-IS0 15025 2002 Face |gnition).

No tasts have been carmed out an the durability of the fabric's flame relardent properties, and we ars
therefore unable to provide any recommendations regarding fabric care

Yours fasthfully

For J E Talbot B.Sc
iHead of Testing)
GSIEM2

Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Repatered Office: TA Gordon Street, Shaw, Oldbarm DL Bl
Tel (11 /06 848235 or 1708 849286  Fa 01706 845300 Emalll salesiloni= ik

Pt Piiggishris) b W82 1l Emglandl' s, Wales
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GORT
KBT Ltd FLAMEPROOFING
132 Saltley Road SERVICES
Sﬂm&'&" A Ui e wf Sort Sannes s
Birmingham
B7ATH
Date  12/01/11 Certificate No. 5102
Fabric Cream Fahbric Order No. )|

Length 025 matres

TEiE i5 to certify that we have carried out an In-house test an a sample af the supplied fahric detailed
above ;

I'he-results from the test show @ PASS by pess BS 5H57 ° 2006 Ignition Source 6.

Na further tests have bean caried oul on the durahiiity of the fabric's flame retardent properties, ang
we are therefore unable to provids any recommendation regarding fabric care.

Youis faithfully
Far.J E Talbot B.5¢

(Head of Testing)
GSIF2

lease inspect fabric on receipt. Claims cannot be accepted once the goods have been cut,

Registerad Offica: 74 Gordon Street, Shaw, dnam OL2 HEL
Tel: 01706 2453395 or 01706 880288 Fax 01706 840305 Emaill sales@oors toiuk
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